
 

  

 

 

UNIVERSIDAD NACIONAL AUTÓNOMA DE MÉXICO 
PROGRAMA DE MAESTRÍA Y DOCTORADO EN INGENIERÍA 

 INGENIERÍA AMBIENTAL – AGUAS RESIDUALES 
 
 
 

 ESTIMATION OF THE CH4 EMISSION FACTORS FOR THE THREE MOST 
REPRESENTATIVE MUNICIPAL WASTEWATER TREATMENT PROCESSES IN 

MEXICO. 
 

(Estimación de los factores de emisión de CH4 de los tres procesos de 
tratamiento de aguas residuales municipales más representativos en México) 

 
 

TESIS 
QUE PARA OPTAR POR EL GRADO DE: 

DOCTOR EN INGENIERÍA 
 
 

PRESENTA: 
 

MARÍA GUADALUPE PAREDES FIGUEROA 
 
 
 

TUTOR  PRINCIPAL 
 

Adalberto Noyola Robles – Instituto de Ingeniería - UNAM 
 
 

COMITÉ TUTOR  
Leonor Patricia Güereca Hernández – Instituto de Ingeniería – UNAM 
[...]

 

Based on the above, a mass balance was carried out taking into account the fraction of 

methane produced in the gaseous phase. The dissolved CH4 concentration was calculated 

using Henry´s Law and the partial pressure of CH4 in the anaerobic reactor: 

𝐶𝑒𝑞= ∝𝓅 

Where:  

Ceq = dissolved gas concentrations at equilibrium (mg/L) 

α = Henry´s law constants (gas and temperature dependent  

     22.4 mg CH4/atm·L, at 25 oC  (GTO and VER) 

     21.3 mg CH4/atm·L, at 28 oC   (CHI) 

     20.9 mg CH4/atm·L, at 29 oC   (QRO) 

p = gas partial pressure (atm) 

 

The concentration at equilibrium of dissolved CH4 in the effluent at the three conditions are 

presented in Table 5.19 and Figure 5.22. The dissolved methane concentrations for all the 

facilities evaluated were significant (13 to 16 mg/L). These values were similar to those 

reported in literature for these systems (UASB reactors). Huete et al. (2016) estimated a 

similar value of dissolved methane concentration of 13 mg/L at 20°C for a pilot UASB treating 

municipal wastewater; Heffernan et al. (2012) determined a slightly higher value of dissolved 

methane concentration of 19 mg/L in an effluent of the UASB operated at 25 oC and Souza et 

al. (2011) found 11 mg/L for a UASB operated at 30 oC. Considering the theoretical methane 

production per kg of COD removed (0.25 kg CH4/kg CODrem), those authors found that 36-

40% of the methane left the reactor dissolved in the influent.  

 

 

 



 

98 
 

Table 5.19. Dissolved CH4 concentrations at equilibrium in the effluent and the corresponding 
fraction of total CH4 produced for the UASB evaluated. 

WWTP 
Temp 
(°C) 

 Dissolved CH4 
concentration 

(mg CH4/L) 

Production rate 
(T CH4/year) 

Dissolved CH4 in the 
effluent (%)  

QRO 29 13 160 13 

VER 25 14 294 5 

CHI 28 15 50 28 

GTO 25 16 33 22 

 

 

Figure 5.22.  Distribution of CH4 recovered in biogas and dissolved in the effluent for UASB 

reactors.  

Anaerobic WWTPs do not consider a recovery system for this important dissolved fraction, 

and consequently it is released to the atmosphere after the anaerobic reactor. The loss of this 

methane concentration has two main negative effects; the potential for generating energy 

from biogas production is significantly reduced and the CH4 emission itself, thereby 

contributing to Global Warming (Noyola et al., 2006). Different alternatives to reduce the 

dissolved methane in the effluent of anaerobic reactors have been proposed, such as: air 

stripping, micro-aeration using biogas, and degasifying membranes, dissipation chamber with 

their respective limitations (Cookney et al., 2010; Souza et al., 2012; Heffernan et al., 2012). 

Souza et al. (2012) indicated that by increasing the turbulence of the liquid significant 

reductions of dissolved methane in the final effluent can be attained. 

 



 

99 
 

These results may be considered as a reference or an approach for estimating the dissolved 

and released methane during operation of these real systems in Mexico. However, it is 

necessary to continue studies in the field, considering different aspects of operation, 

environmental and process for a better understanding.  

 

5.4.5 Methane emissions reduction in UASB reactors evaluated. 
 
Anaerobic treatment has important mitigation options by using the produced biogas as an 

energy source that may provide the needs of the treatment facilities and thus reducing the 

input of fossil fuel-based electricity from the grid. In order to estimate the power consumption 

for each of the four WWTP evaluated, different specific consumption energy factors were 

used, depending on the type of post-treatment of each facility. The factors used for UASB + 

activate sludge (VER, CHI); UASB + wetlands (GTO) and UASB + trickling filter (QRO) were 

0.592, 0.165 and 0.242 kWh/m3 of treated wastewater, respectively (Noyola et al., 2016). The 

results obtained are shown in Table 5.20.   

 

Table 5.20. Theoretical electricity consumption and generation from biogas recovered in 
UASB reactors (different post-treatments are considered) 

WWTP 
Electricity 

consumption 
(MWh/year) 

Electricity generated 
from biogas 
(MWh/year) 

Percentage of electricity 
generated from biogas 

(%) 

Value of electricity 
produced from biogas 

(million $USD/year ) 

QRO (+TF) 2,976 ± 214 4,420 ± 165 149 0.47 ± 0.02 

GTO (+W) 338 ± 73 476 ± 25 140 0.05 ± 0.003 

CHI (+AS) 2,507 ± 239 519 ± 25 20 0.06 ± 0.003 

VER (+AS) 15,947 ± 597 29,360 ± 594 184 3.1 ± 0.063 

TF: trickling filter; W: wetlands; AS: activated sludge 

 

Using a post-treatment for meeting discharge standards causes additional operating costs. 

As seen in Table 5.20, this drawback  can be reduced by using the biogas generated in the 

anaerobic process for the generation of electricity, being  a direct contribution to the reduction 

of GHG emissions (Chernicharo, 2006). 

 

In the case of QRO GTO and VER, the energy generated from biogas is greater than that 

required for the operation in the plant. In the first two facilities, the energy produced is 

associated with the simplicity and low cost of operation of the post-treatment systems, as 

very limited electromechanical equipment is needed. Furthermore, in the VER WWTP, it 



 

100 
 

treats a flow of 1250 L/s with a COD of 2453 mg/L, thus the amount of methane produced is 

considerable with respect to other plants under study. Only CHI shows a deficit, due to the 

relatively low BOD (or COD) influent concentrations and the resulting limited methane 

production, together with the high energy demand of the installed post-treatment (activated 

sludge). 

 

5.4.6 Technology improvements for reducing CH4 emissions in 
UASB reactors.   

  
In general, the application of UASB reactors for municipal wastewater treatment is technically 

feasible, mainly in warm climate regions. Energy recovery from CH4 production could make 

the process energy self-sufficient; achieving significant environmental benefits. 

  

Until now, most of the UASB facilities do not have proper installations to capture and utilize 

the biogas, or if they do, they are not well maintained and in operation. In many small size, 

low flow anaerobic municipal WWTP the biogas generated is released directly into the 

atmosphere, due to poor operational practices, contributing to climate change (Libhaber and 

Orozco, 2012). Therefore, a major short-term recommendation is the systematic capture and 

burning of methane in all facilities, no matter their size. Moreover, and due to scale factors, 

the biogas generated in big facilities can be used for several purposes: the use of gas in 

boilers or heaters, fuel for a motor coupled directly to a power generator, co-generation of 

heat and electricity in order to meet the energy needs of the WWTP, incorporation of biogas 

treated in order to meet natural gas specifications for the supply of local network gas. 

Moreover, any biogas used that substitutes the use of fossil fuel-derived energy from the grid 

will result in indirect CO2 emission reductions. This approach would result beneficial  in all 

aspects, social, economic and environmental (Noyola et al., 2006). Overall, the 

recommendations to reduce methane emissions are made for alternative process designs, 

operation strategies and operating conditions that mitigate GHG emissions while maintaining 

the effluent quality. 

 

In Latin America, the UASB reactors represent, in quantity, the third most widely used 

technology for the treatment of municipal wastewater (Noyola et al., 2102). Major cities in 

Brazil, such as Brasilia, Campinas, Curitiba and Belo Horizonte have built large plants, based 

on the combination of UASB reactors and a polishing step (Giraldo et al., 2007, Chernicharo 

et al. 2015). However, very rarely the capture and use of methane as a renewable energy 



 

101 
 

source is considered. Two representative systems in Latin America that have been used as a 

source of information on criteria for the design and operation of UASB reactors are described: 

 

 Onça WWTP: Belo horizonte, Brazil.  

In Brazil, the anaerobic treatment of wastewater by UASB reactor has been widely used, 

being the second more applied treatment technology in that country, based on the number of 

facilities (Noyola et al., 2012). The Onça WWTP is an example of a large scale 

implementation with a flow of 2.05 m3/s to treat the municipal wastewater generated by 2 

million inhabitants, based on the flow chart shown in Figure 5.23. The system comprises pre-

processing units (screens and grit chambers); eight anaerobic reactors (UASB); and aerobic 

biological post-treatment unit (trickling filter) followed by a secondary clarifier (Chernicharo et 

al., 2009). The biogas generated is captured and then burned in torches.  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 Rio Frío WWTP: Bucaramanga, Colombia. 
 
The Rio Frio WWTP located in Bucaramanga, Colombia, is one of the oldest operational 

large scale UASB facilities treating municipal wastewater in the world. It treats up to 0.8 m3/s 

of wastewater. Currently, this facility keeps five UASB reactors as primary treatment with a 

percentage of BOD removal of 73%; followed by two facultative lagoons as post-treatment 

system (Giraldo et al., 2007) (Figure 5.24). The biogas generated goes through a bio-filter for 

Figure 5.23. Onça WWTP, Brazil (Taken from: Chernicharo et al., 2009). 



 

102 
 

the removal of H2S, and then is only burned in torches. Nevertheless, a study realized by 

Meneses et al. (2011) shows that it is possible to reduce 10 to 20 ton CO2 eq/year if the 

biogas produced is used to supply the electrical consumption of the plant.  

Adequate operation of the process would allow energy surplus to provide enough electricity to 

devices used for screening, sludge dewatering, and pumps. This work emphasizes the 

importance of consider UASB reactors as technological choice to promote use of renewable 

energy stocked in the biogas, save costs for external energy consumption and as a strategy 

in order to reduce GHG in the wastewater treatment sector (Meneses et al., 2011).  

 
 
 
 
 
 
 
 
 
 
 
 
 
Anaerobic processes such as UASB reactors provide unique opportunities for effective 

mitigation actions as they are cost-effective in managing municipal wastewater treatment, 

particularly in warm climate regions. In addition to their lower demand for electricity, CH4 

production turns out to be a renewable energy source for big size facilities, with clear local 

environmental benefits.  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 5.24. Rio Frio WWTP, Colombia (Taken from: EMPAS, 2013). 



 

103 
 

5.5 Proposed emission factors based on in-situ 
measurements for three municipal treatment 
technologies in Mexico.   

 

The CH4 conversion and emission factors estimated for each of the three wastewater 

treatment technologies evaluated are presented below (Table 5.21). In addition, based on the 

results of field measurements, the CH4 emission factors obtained were classified for those 

plants that have "Good practices" during their operation, as well as those having “Poor 

operation”. 

 

It is noteworthy that in the case of the WWTP using activated sludge with anaerobic digestion 

rather than an emission factor, the calculations are presented as "conversion factors" since 

(in principle) the methane produced in this type of technology is not released into the 

atmosphere, but it is captured and burned, following “Good practices”. For such systems it is 

recommended to use the emission factor of 0.1 kg CH4/kg BODrem if the WWTP applies 

“Good practices” or is working under extended aeration system (without sludge digesters). 

The 0.1 kg CH4/kg BODrem emission factor is recommended for good practices in extended 

aeration facilities based on the default methane correction factor (MCF) proposed by the 

IPCC methodology (IPCC, 2006) for those cases (0 to 0.1); the upper value was chosen 

considering a more realistic situation. In the case that WWTP has anaerobic digesters and 

presents a “Poor operation”, the emission factor of 0.21 kg CH4/kg BODrem is recommended. 

Typically, a poor operation of an anaerobic sludge digester involves inadequate sludge 

thickening, insufficient mixing, a low solids retention time and an unstable or low temperature 

operation. 

 

 

 

 

 

 

 

 

 

 



 

104 
 

Table 5.21. CH4 conversion and emission factors proposed for three municipal wastewater 

treatment technologies according to their operational practices. 

WWT process 
CH4 conversion factor* 

 (m
3
CH4/kg VSrem) 

CH4 conversion factor* 
 (kg CH4/kg BODrem)

1,2,3
  

Activated sludge with 
anaerobic digestion 

“Good practices” “Poor operation” “Good practices” “Poor operation” 

(0.40)  0.14  (0.44) 0.1** 0.21** 

 
CH4 emission factor  
(m

3
CH4/kg BODrem)  

CH4 emission factor  
(kg CH4/kg BODrem) 

Stabilization ponds 
“Good practices” “Poor operation” “Good practices” “Poor operation” 

0.68 0.91 0.45  0.60  

 
CH4 emission factor***  

(m
3
CH4/kg CODrem) 

CH4 emission factor***  
 (kg CH4/kg BODrem)

2,3
 

UASB 
“Good practices” “Poor operation” “Good practices” “Poor operation” 

0.22  0.36 0.36 0.57 
 

* In this case, the anaerobic digestion process is done through a completely closed digester and mixed; therefore, it is not 
considered an emission, but a conversion process, since the collected biogas is burned. 
 

** To apply as emission factor as indicated in the text. 
 

*** UASB reactors do not burn biogas continuously or at all. Of the visited plants, only two had a burner operating with proper 
control and maintenance. Venting of biogas without burning may be considered a common practice in anaerobic WWTP.  
 

1. Conversion factor used: 1.42gCOD/g SV and 2.4gCOD/gBOD. 
 

2. Conversion factor used: 2.4gCOD/gBOD. 
 

3. Methane density: 0.656 kg/m
3
 

 

Regarding to stabilization ponds systems, the variability in the CH4 emission factors was 

mainly influenced by differences in the influent BOD concentration in the wastewater, as well 

as by the amount of accumulated sludge (pond sludge age) and the average annual 

temperature of the region (Parra et al., 2010; Paredes et al., 2015). 

 

As already mentioned, in the UASB process the methane production depends mainly on the 

treated flow, influent COD concentration, removal efficiency and temperature. Other factors, 

such as inadequate design, inefficient operating procedures, lack of maintenance and the 

presence of high sulfate concentrations have been identified as the main reasons for the low 

yield of CH4 production (Heffernan et al., 2012). The emission factors in Table 5.21 consider 

that biogas produced is released into the atmosphere without a burning torch. In this respect, 

it is worth mentioning that two of the visited plants had a burning biogas system operating 

satisfactorily. In practice, the vast majority of WWTP based on anaerobic reactors in Mexico 

releases the methane to the atmosphere without burning, even if they have facilities to do it; 

such situation cannot be described as “Good practices”. To propose an emission factor that 

reflects real “Good practices” in the operation of an UASB reactor, it should be considered 



 

105 
 

that the burner is permanently working with an efficiency of 90% (10% is released unburned). 

In addition, dissolved CH4 should be captured and oxidized to CO2 in an ideal operation, a 

situation that is beyond “Good practices” at the present state of the technology. 

 

Finally, the on-site CH4 conversion and emission factors obtained herein were strictly specific 

to each sampled system, according to their particular environmental and operating conditions. 

However, the results obtained in this study could support the development of national 